Village of Pesotum - New
Treatment Plant (FCA#

IEPA Preliminary Environm
- August 27, 2023 @ 4:3C

Presenter:
Narendra Patel, PE, PMP®
Fehr Graham — Champaigr
Illinois PE#062-060002

XPERIENCE - RESULTS



 |EPA Facility Planning — Prelinr
Determination (PEID) appre¢

v PEID Project Sum






npatel
Rectangle


P N ]
- E EE N EEEEEEEEEEEE®


npatel
Rectangle




npatel
Rectangle




npatel
Rectangle

npatel
Rectangle





New Sanitary Sewer Systemé
. Facility Plan :

Project 22-913

January 4, 2023

1610 Broadmoor Drive
Champaign, lllinois 61821

Village of Pesotum
103 East Lincoln Street, Pesotum, Illinois 61863


npatel
Rectangle





Table of Contents

. PAGE .
E Part 1: EXECULIVE SUMMAKY ..ottt e e 1 E
[...]
report, Fehr Graham is in the process of obtaining quotes from a few IDNR-certified archeologists to
perform such survey for the Village’s consideration and authorization. Once complete, the results that
survey will be submitted to the IDNR’s SHPO office, and a final sign-off correspondence will be sent over
to the IEPA for information.

A signoff request letter was also sent out to the IDOA via e-mail on November 1, 2022. The IDOA
responded with a signoff letter on the same day, stating that the proposed project follows the IDOA’s
Water and Sewer Line Construction Standards and Policies and, therefore, complies with the lllinois
Farmland Protection Act.

Tribal signoff requests were also sent out to nine separate native tribes that may potentially have tribal
lands around the project area. To date, one of the tribes responded with a signoff letter stating that the
proposed project will not disturb any tribal lands. Such signoff letters from the other tribes are awaited
and will be forwarded to the Agency as soon as they are received.

January 2023 Page 4



2.3.4 Historical Population

The population of the Village in 1980 was 651. From 1980 to the present, the population has not seen a
small decline with the present 2020 estimate of 550. However, being in the vicinity of Champaign-
Urbana area, the Village may see a slight increase in the population once the sanitary sewers and
treatment plant infrastructure is in place.

2.3.5 Make Up of Customer Base

Much of the Village’s user base consists of residential users with a few commercial users. This customer
base is not expected to see a major change other than a marginal increase in the number of residential
users as town grows by design year 2053.

2.3.6 Population Projections
Based on U.S. Census data, the Village’s population data is summarized below.

Table 2-1: Design Year (2053) Population Projection

Year Population

1980 651
1990 558
2000 521
2010 551
2020 550
2030 600 (%)
2040 650 (%)
2050 700 (%)

(1) U.S. Census Bureau, 2000 and 2010 Census, 2020 Population

Based on a review of available historic data, the population of the Village steadily decreased between
1980 to 2000. However, from 2000 to 2020, it has increased to about 550. As a benefit of having the
sanitary sewer infrastructure in place once constructed, the population of the Village is expected to see
a marginal increase by the design year 2053. Therefore, for conservatism, the population of the Village
by design year 2053 is assumed to be 700, equating to the proposed plant’s DAF of 0.07 MGD.

Population projections, like any other form of forecast, must be viewed with due regard for their
speculative nature. Changes in population within an area are a function of a complex set of socio-
economic and other factors, many of which cannot be anticipated. Therefore, it must be recognized that
a population projection is, in large measure, the result of an analysis of information about past
population trends for an area. However, realistically, future events or developments, only a few of them
foreseeable, will determine the actual changes.

NN E S SN NS S S S S S S NSNS S S S S S SN SN NS S S S S SN NSNS S S S S SN EEEEEEEEEEEES
O W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W EEEEm

January 2023 Page 7


npatel
Rectangle


PART 3: EFFLUENT LIMITATIONS

The proposed design of the WWTP is estimated to have a DAF of 0.07 MGD and a DMF of 0.18 MGD as
discussed in the later section.

3.1 Current Permits
None.

3.2 Water Quality and Effluent Standards

As part of the CWA, all states are required to identify waters that are currently not meeting water
quality standards, otherwise known as impaired waters. The IEPA has compiled a list of impaired waters
within the state of lllinois and has prioritized them for studies necessary to develop TMDLs for each
pollutant of concern. The primary designated use of the proposed receiving stream named Hackett
Branch is listed as Aquatic Life. The stream is impaired for aquatic life with a potential causes given as a
dissolved oxygen and total phosphorus. However, Hackett Branch is not subject to any TMDL limits at
this time.

3.3 Expected Effluent Limits

In order to obtain the expected effluent limits, Fehr Graham requested the IEPA to provide expected
effluent limits for design purposes. The IEPA responded in a letter on September 21, 2022, providing
expected effluent limits that may be imposed through an NPDES permit. The IEPA correspondence letter
can be seen in Exhibit C. Below is a summary of the expected effluent limits for the treatment plant,
based on the IEPA discharge limits correspondence.

January 2023 Page 8


npatel
Rectangle


Table 3-1: Expected Future NPDES Permit Discharge Limits

Parameter

Load Limits, Ibs./day DAF (DMF)

Monthly

Average

Weekly
Average

DETNY
Maximum

Concentration Limits, mg/L

Monthly
Average

Weekly
Average

DETY
Maximum

Flow (MGD) 0.07 MGD (Monthly Average) and 0.18 MGD (Daily Maximum)
5.8 - 11.7 10 - 20
CBODs
(15) (30)
. 7.1 - 14 12 - 24
Suspended Solids
(18) (36)
pH Shall be in the range of 6.0 to 9.0 standard units

Fecal Coliform

Daily Maximum shall not exceed 400 per 100 mL (May through October)

Chlorine Residual

Ammonia — Nitrogen as N:Ammonia - Nitrogen as N:

0.05

March-May/Sept.-Oct. (2.9) (6.9) (13.4)
0.88 2.2 6.1 1.5 3.7 10.3
June-August
(2.3) (5.6) (15.5)
2.3 N/A 4.9 3.9 N/A 8.4
Nov.-Feb. / /
(5.9) (12.6)
Monthly Weekly Dail
Dissolved Oxygen: Average not  Average not o 4
Minimum
less than less than
March-July - - - N/A 6.0 5.0
August-February - - - 5.5 N/A 3.5
3.2 Other Discharge in the Planning Area
None.
January 2023 Page 9


npatel
Rectangle


5.2 WWTP Flows and Loads

As mentioned above, since this is a new sanitary sewer system, the flows and loads for a new WWTP are
estimated based on the criteria mentioned in, 35 IAC: Part 370: Illinois Recommended Standards For
Sewage Works. Based on a design population of 700 P.E., the plant design loadings are summarized

PART 5: PROPOSED FLOWS AND LOADS

5.1 Collection System Flows and Loads
The proposed project includes a new sanitary sewer system containing several feet of a combined 10”
and 8” sanitary sewers, about 218 each of new 6” sanitary sewer service connections, and sanitary

manholes. The CN railroad tracks and Route 45 run through town and divide the Village. It is

conservatively assumed that nearly half of the total 218 sewer users are located on the west side of the
railroad and the other half are located on the east side. In general, a network of 8” and 10” sanitary
sewers are planned on the west side that transport of the sewer flows to a low point at Chestnut Street

and Madison Street on the west of railroad. The 10” sanitary sewer from this location will run

underneath the railroad and Route 45 to the east part of the town and will run along Madison Street to
Park Street from where it will continue to the proposed WWTP location. Several feet of 8” and 10”
sewers will be installed on the east side of the town which will drain into the main 10” sanitary sewer on
Madison Street. The sewer system average flows are estimated to be 70,000 gpd or 0.07 MGD for the
design year 2053, and a maximum flow, at the collection system peaking factor of 4.0, is estimated to be

0.28 MGD. The planned depths of 8” and 10” sewers at the respective minimum slopes would be
adequate to transport the anticipated average and maximum flows to the proposed WWTP.

below.

The proposed wastewater treatment plant will be designed to handle the following flows and loadings.

5.3 Summary of Planning Considerations

For our recommendation, a treatment type that is not overly complicated from an operator standpoint,
but provides ample treatment capabilities, will be a criterion for consideration. The type of treatment

Table 5-1: Twelve-Month Average Flow and Loads

Parameter  Average [mg/L] | Average [Ibs./day] P.E.
DAF 0.07 MGD 700
DMF 0.18 MGD -
P.F.Y 2.5 -
BODs 204 119 700
TSS 240 140 700
TKN 30 18 -

W Typical WWTP peaking factor of 2.5.

plant that will be recommended will be based on the present and future needs of the Village. The
recommendation will also take into consideration that the total cost of the project does not put a

financial burden on the Village both in the short term and long term and also is affordable per the

USEPA guidelines.

January 2023

Page 11


npatel
Rectangle


P R N ]

PART 7: PROPOSED PROJECT

7.1 Description of Proposed Project
The proposed project will include the construction of a new sanitary sewer system and a new lagoon

type WWTP in the Village. The new proposed treatment plant will have a DAF of 0.07 MGD and a DMF of

0.18 MGD. A summary of the major items to be constructed in this project entails:

A. Collection System

1. 10” sanitary sewers (all depths), approximately 9,710 feet (%)

2. 8" sanitary sewers (all depths), approximately 18,470 feet ()

3. Bored and jacked 18” steel casing pipe with 10” sanitary carrier pipe under Route 45 and
ICRR/CN railroad crossings, approximately 200 feet (+)

4. 4’ diameter sanitary manholes, about 84 total ()

5. 6” sanitary sewer services, including service connection fitting and appurtenances,
approximately 218 services (+)

6. Site restoration, utilities protection, and improvements items.

B. New Wastewater Treatment Plant
1. New headworks building with fine screen, manual bypass bar screen, and parshall flume
flow measurement device
One covered and aerated two-cell lagoon with baffles, covers, aeration diffusion systems
One polishing reactor
Two 15HP blowers
Chlorine contact tank
Chlorine feed system
Sodium bisulfite de-chlorination feed system
Effluent flow measurement system
9. Process building
10. Outfall structure near Hackett Branch.

0N Uk WN

7.2 Anti-Degradation Analysis
7.2.1 General

This section addresses the anti-degradation aspects and requirements of the project, which are
regulated by the 35 lllinois Administrative Code (IAC) Section 302.105 under Title 35 Part 302 — Water

Quality Standards. This section of the code was added to Title 35 in December 2002 in order to “protect

the existing uses of all waters of the State of Illinois and to maintain the quality of waters with quality
that is better than water quality standards, and to prevent unnecessary deterioration of waters of the
State.” This Section demonstrates that with the proposed project, the impacts on the water quality in
the Hackett Branch will be improved as result of this project when compared to the current condition.

7.2.2 Receiving Stream Description

The proposed new WWTP would be discharged into the Hackett Branch under a new discharge permit
that will be obtained. The portion of Hackett Branch that would receive effluent from the WWTP is in
the vicinity of the Waterbody Segment IL_BERB-TO-C1- accessed from the IEPA and listed under the
303(d) list impaired waters. The 303(d) list identified the main cause of impairment identified in this
creek is from Dissolved Oxygen and Total Phosphorus on the list, with “medium” priority ranking.

January 2023 Page 21


npatel
Rectangle


PART 8: PROJECT FINANCING

8.1 Current Sewer System Revenue and Expenditures
Since the Village is currently an unsewered community, no sewer system revenue source exist or system
expenses incurred at this time.

8.1.1 Operating Revenue

No operating revenue stream exists at this time. In order to generate adequate revenue to pay for the
annual debt service, and operation and maintenance costs for the new sanitary sewer system and
WWTP, the Village will need to institute the sewer user revenue stream by adopting a new sewer rates
ordinance.

8.1.2 Non-Operative Revenue
None present at this time since no sewer system nor sewer revenue stream exists at this time.

8.1.3 Operating Expenses
No operating expenses incurred at this time. When the Village completes construction of the new sewer
system and WWTP and new system is in operation, likely in 2027 or so, the annual operating expenses
are expected to be about $145,000 per year, or other negotiated amount associated with operation and
maintenance of new sewer system and WWTP. The proposed sewer rate’s structure to be adopted will
need to cover the adequate revenue to offset the operating expenditure.

8.1.4 Non-Operative Expenses
None present at this time since no sewer system nor sewer revenue stream exists at this time.

8.2 Opinion of Probable Cost

The overall project cost is estimated to be $11,600,000, in which the project cost for the recommended
lagoon-based treatment plant is estimated to be $3,703,000, and the project cost for the new sanitary
sewer system is estimated to be $7,897,000. The overall project cost includes construction
contingencies, planning, design, bidding and construction phase engineering, and legal/administration
costs.

ltemized summary of the proposed project costs included in the table below:

Table 8-1: Project Cost Estimate Summary

Proposed Sanitary  Proposed

Item Sewer System WWTP LGl
Construction Cost $6,053,000 | $2,840,000 | $8,893,000
Construction Contingencies (10%) $606,000 $284,000 $890,000
Design Engineering (Incl. Planning) $666,000 $313,000 $979,000
Construction Engineering (Incl. Bidding) $533,000 $250,000 $783,000
Legal & Financial Administration $39,000 $16,000 $55,000
Total Project Cost $7,897,000 | $3,703,000 | $11,600,000

The Village intends to obtain funding from IEPA revolving loan under a single loan to fund entire project.

January 2023 Page 28


npatel
Rectangle


8.4 Sewer Rates

8.4.1 Number of Users
Currently, the Village has about 218 water users, and the same number is used as the proposed billable

sewer users.

8.4.2 Current Average Billed Water Flows

The Village does not have its own municipal water supply system at this time, and is served by the

Illinois American Water Company for its potable water needs. The proposed average sewer billing will be

recommended to be based on a flat fee regardless of water usage to be billed to each sewer customer
on a monthly basis by the Village staff.

8.4.3 Current Average Monthly Bill
Since the Village is an unsewered community at this time, there is no sewer billing structure in place.

8.4.4 Future Debt Service Charge
The future annual debt service charge associated with this project financed by the IEPA loan for various

financial scenarios is estimated using on 0.73% interest and 30-year loan term. The 0.73% interest rate is
based on the Village being eligible for Small Community Interest Rate (75% of Base Rate) with additional

0.2% discount to add sanitary sewers and treatment plant in the currently unsewered community.
Future annual debt service charge for various financing scenarios is summarized in a table below.

IEPA Loan Financing
Scenario

With No Principal
Forgiveness and No
Unsewered Community
Grant

Table 8-2: Estimated Annual Debt Service

Total
Project Cost

$11,600,000

Unsewered

Community
Grant

15%
Principal
Forgiveness

Total Loan
Amount to
be paid
back
$11,600,000

Annual Debt
Service
(at 0.73%-30
Year Term)

$440,800

With 15% Principal
Forgiveness and No
Unsewered Community
Grant

$11,600,000

($1,740,000)

$9,860,000

$374,680

With $5,000,000
Unsewered Community
Grant and 15% Principal
Forgiveness

$11,600,000

($5,000,000)

($990,000)

$5,610,000

$213,180

The detailed estimation of annual debt service for the above scenarios is included in Exhibit P.

8.4.5 Future Average Monthly Bill

In order for the Village to generate adequate revenue to help continue to pay for the future annual debt

service; and operation, and maintenance expenses for the proposed sanitary sewer system and WWTP,

January 2023

Page 30


npatel
Rectangle


the Village is recommended to institute a new sewer billing revenue mechanism by formally adopting

the new sewer use and sewer user charge ordinances. The proposed sewer user charge is recommended

to be based on a flat fee per month per user.

IEPA Loan Financing Scenario